CENTRAL STATES

PLANT PROFILE:
City of Red Wing WWTP

98TH ANNUAL MEETING RECAP

MAY 28 30, 2025 | MONONA TERRACE MADISON Wi

"’*-.'k

www.cswea.org ¢ Wisconsin ¢ Minnesota e [llinois

ntroducing CSWEA
2025/National WaterMWeekiFl

Lessons Learned from the
AWWA/WEENYP Summit

Summer 2025



http://www.cswea.org%E2%80%A2Wisconsin%E2%80%A2Minnesota%E2%80%A2Illinois
http://www.cswea.org%E2%80%A2Wisconsin%E2%80%A2Minnesota%E2%80%A2Illinois
http://www.cswea.org%E2%80%A2Wisconsin%E2%80%A2Minnesota%E2%80%A2Illinois

IMPROVE PLANT PERFORMANCE
WITH THE HIGHLY EFFICIENT
SPIRAGRIT® VORTEX GRIT REMOVAL SYSTEM

[}

‘uopesodio) Juswdinb spisaNe] 5707 @

]
onesoio) juswdinb3 spisaxe] Aq paumo aie syuewispe 1y
[...]
functions and provide renewed motivation for YPs
by providing a larger perspective on their role
in the water sector. Further, attending on behalf
of CSWEA naturally brought CSWEA YPs from
different states together. CSWEA attendees
formed meaningful connections with each other
that will last a lifefime. We would like to thank
CSWEA for providing support for YPs to attend
such events. CS

Summer 2025 | CSWEA 45


http://www.cswea.org

éh 30TH ANNUAL CSWEA ‘APRll 22N

(Go[ & ) EDUCATION SEMINAR 2025

Starting Strong: Preliminary and Primary Treatment as the Key to Resource Recovery

Celebrating 30 Years of Learning: CSWEA Seminar
Champions Preliminary and Primary Treatment as Keys to Progress

he Central States Water Environment

Association (CSWEA) hosted its

30th Annual Education Seminar

on April 22, 2025, at the Monona
Terrace Community and Convention Center
in Madison, Wisconsin. This milestone event
brought together water professionals from
across lllinois, Wisconsin, and Minnesota
to explore innovations, share practical
knowledge, and build regional collaboration
in the field of wastewater management.

The 2025 seminar theme centers on the
often-overlooked part of our water resource
recovery facilities (WRRFs) - Starting Strong:
Preliminary and Primary Treatment as the
Key to Resource Recovery. The day opened
with a keynote presentation by Dr. Glen
Daigger that outlined why preliminary and
primary freatment are such key aspects
to enable ultimate resource recovery.
Following the keynote, case studies related
to resource recover from preliminary and
primary byproducts (Matt Magruder,
Milwaukee Metropolitan Sewerage District),
the importance of screenings for struvite

Reclamation District), the importance of
influent characteristics on nutrient harvesting
(Nathan Qualls, Joe Watson, NEW Water)
provided real-world case studies and lessons
learned from full-scale implementation.

As the seminar transitioned to the afternoon,
and extended conversation related to food
waste programs to generate energy was
facilitated by presentations from midwestern
facilities (David Henderson, West LaFayette;
Shanna Czeck, St. Cloud; Mark Eddington,
Kishwaukee Water Reclamation Districted).

A panel discussion provided the audience to
discuss and debate how to best manage food
wastewater, fats, oils, greases, and other food
industry products. A healthy debate on the

role and responsibility of WRRFs to manage
grease that is regulated to be removed from
the collection system occurred in the afternoon,
and many attendees opined that despite the
challenges of fats, oils, and grease at our
WRRFs, it is important to have reliable means
fo receive these products fo prevent a negative
impact on the environment.

The day ended with two industry icons
(Dr. Glen Daigger and Dr. Sudhir Murthy)

digging into the details of influent wastewater
characteristics and the ability to achieve
enhanced primary freatment for both energy
savings and process infensification. The
closing panel featured these two speakers
answering questions that ranged from
technology development to the role of
innovation in solving our most challenging
problems at WRRFs.

In its 30th year, the CSWEA Education
Seminar continues to embody the values of
collaboration, innovation, and education.
Often, resource recovery technologies
are focused on concepts such as energy
production, natural gas recovery via RIN
programs, nutrient harvesting, biosolids
beneficial reuse, and water reuse. This
addition was able to focus on recent
innovations in preliminary and primary
treatment, and how these innovations are
enabling and even accelerating the adoption
and impact of resource recovery solutions
in our industry. The 2025 program reflected
a dynamic and challenging era for water
professionals — and offered a critical platform

harvesting (Tim Gualandri, Fox River Water for charting a collective path forward. G5 '
“The 2025 program reflected a dynamic and

challenging era for water professionals — and offered

a critical platform for charting a collective path forward.” . .

<=

ELECTRIC PUMP

THE LARGEST PUMP SERVICE
ORGANIZATION
IN THE UPPER MID1

|515) 265-2
ELECTRICPUMP.COM

46 CSWEA ‘ Summer 2025 | Click HERE to return to Table of Contents | WWW.Cswea.org



http://www.cswea.org
http://electricpump.com

DIXON

ENGINEERING, INC.

Engineering and Inspection Services
SINCE 1981

R
~ INSPECTION
New Tank Construstion Inspections
Dry and ROV Inspections
Annual Security Inspections
c pections:

Reliable
Biogas Conditioning
and Upgrading Systems

At Unison Solutions, we help wastewater facilities turn digester
gas into a clean, renewable energy source. Our biogas conditioning
and upgrading systems are engineered for durability, ease of
maintenance, and maximum uptime—ensuring your plant runs
efficiently, day in and day out.

ENGINEERING SERVICES
Long Term Maintenance Co
Antenna Deslgn, Review, & In
Tank Coating/Structural Repair Spee
Coating System Fallure Analysis
Treatment Plant Coaling Specifications

From H.S removal to moisture control and gas upgrading, Unison
delivers field-proven solutions trusted by municipalities
throughout the region.

Built in the Midwest. Backed by experience. Ready to perform.

2wy

Let’s talk about your next biogas project.

oz = 2 A Unison Solutions
Visit our website at www.dmnnengmeermg.net

: : : 5451 Chavenelle Road,

for more information about these and our other services. Dubuque, IA | 563.585.0967
(BOD) 32?'1 578 W sales@unisonsolutions.com

Leaders in biogas technology www.unisonsolutions.com

Highly robust ana Wwaterproof ievel
measurement ata COSt-effective price

OPTIWAVE 1520 and OPTIWAVE 1540 -
Compact radar (FMCW) level transmitters with IP48

e Compact 80 GHz radar with flush-mounted PVDF Lens antenna
e OPTIWAVE 1520 - for [waste)water basins, pumping stations etc.

e OPTIWAVE 1540 - for IBCs, chemical tanks, granular silos etc.
and high accuracy requirements (2 mm / +0.08 in)

e Commissioning via Bluetooth® and l l
OPTICHECK Level Mobile app

O @ @ 9 l * "
-80 GHz TBM OPTICHECK / f ol

(e

k Bottom
t

krohne.link/optiwave-products-us

b products KROHNE
) solutions
) services Water & Wastewater

Www.cswea.org | Click HERE to return to Table of Contents | Summer 2025 | CSWEA 47



http://www.cswea.org
mailto:sales@unisonsolutions.com
http://www.unisonsolutions.com
http://www.dixonengineering.net
http://krohne.link/optiwave-products-us

PLANT PROFILE

City of Red Wing WWTP

By Kelsey Prall, Deputy Director of Public Works — Utilities

he City of Red Wing owns and
operates a Class A Major 4 MGD
design wastewater treatment facility,
located along the Mississippi River,
that treats domestic and industrial
wasfewater generated by residents and
businesses. The facility freats an average of
2 million gallons per day.
Facility staff include a Deputy Director of
Public Works — Utilities, a Chief Plant Operator,
four Operators, and a Field and Lab Technician.

Facility Growth
The original treatment facility was constructed
in 1960-1961 as a fixed-film biological
treatment system with trickling filters. The initial
construction included the main lift station,
grit and screening removal facilities, primary
settling tanks, frickling filters, final setiling tanks,
chlorine contact tank, pumping facilities, outfall,
anaerobic digesters, and sludge drying beds.
Between 1978 and 1980, the facility was
expanded and renovated, including construction
of the intermediate clarifiers, secondary lift

48 CSWEA | Summer 2025

station and sludge pumping, rotating biological
contactors (RBCs), blower building, diversion
structure, expansion of the tunnel system, excess
flow piping system, polymer and aluminum
sulfate feed systems, digester pump and piping
modifications, modification of the existing sludge
drying beds, and new sludge loadout.

In the late 1990s, the existing digester
received rehabilitation. The primary digester
was also cleaned to remove excess sand and
grit accumulation.

Additional miscellaneous improvements and
rehabilitation upgraded the facility’s buildings,
mechanical, and electrical systems in the early
2000s. This included improvements to the existing
main lift station between 2003 and 2004. The
lab/office building located at the eastern end of
the site was constructed in 2004-2005, and the
existing sludge drying beds were modified.

Treatment Process

The facility utilizes a combination of physical,
chemical, and biclogical freatment processes
to produce treated effluent and biosolids that

Click HERE to return to Table of Contents

www.Ccswea.org


http://www.cswea.org

“The City of Red Wing entered into a facility plan in 2024 with
engineering consultants Bolton & Menk, Inc. The facility plan is expected to
be completed in 2025 and will guide the future improvements at the plant.”

comply with all requirements specified by their
NPDES discharge permit. The facility ufilizes
fixed-film biclogical freatment technologies as the
foundation of the liquid siream treatment process.

Main Lift Station

and Preliminary Treatment

The main lift station along the Mississippi River
levee was constructed as part of the original
1960-1961 wastewater project. Access to

the lift station is provided in two directions;
however, roadways become inundated during
major flood events, which can prevent vehicle
access and limit access to walking only.

Raw wastewater enters at the basement level
of the main lift station via two interceptor sewers
and flows through a channel-mounted manual
aluminum bar screen and then a mechanical
bar screen. The screening equipment removes
debris, such as sticks, that enter through the
collection system. The screened wastewater
flows into one of two vortex grit chambers
where dense solids, such as sand, are removed.
Washed grit is stored for disposal, while the
separated liquid is returned to the influent
channel. The screening and grit removal
equipment aims to remove inorganic solid

www.cswea.org

material that may negatively impact downstream
processing and pumping unifs.

The wastewater then flows to one of two
wet-well structures before being pumped to
the wastewater freatment facility site. The force
main includes a “pigging” station at both ends
for accessing and cleaning the force main
piping if needed.

Primary Treatment
The force main terminates at the primary
influent channel where the flow is split evenly
and metered before entering the primary
clarifiers. less dense suspended solids seftle,
and the sludge is scroped, diverted to a
central sump, and pumped to the anaerobic
digestion system. Floafing solids, such as
oil and grease, are removed at the surface
and collected at the scum pifs, which are
periodically emptied by sludge pumps. Primary
clarifiers aim to remove between 25%-50% of
influent organics and suspended solids, which
reduces the loading fo the biological freatment
process and helps minimize issues with solids
accumulation in the trickling filters.

The clarified liquid overflows the central
weir froughs and is conveyed by gravity

| Click HERE to return to Table of Contents |

to the trickling filter process. An aluminum

skirt extends around the entire periphery to
deflect the influent downward and minimize
short-circuiting. The original clarifier structures
include overflow weirs to prevent surcharging
and direct excess flow to the chlorine contact
tank. Overflow weirs also exist at the effluent
structures to direct flow to the excess flow pipe
network in lieu of the trickling filters to prevent
overloading the downsiream processes.

Secondary Treatment
The secondary freatment system focuses on
achieving biological freatment of wastewater.
Clarified effluent from the primary clarifiers
flows to the respective trickling filters. Trickling
filters use internal media to support the growth
of microorganisms that form a biofilm on the
media surface. The microorganisms metabolize
the organics and nutrients in the wastewater as
it “trickles” downward through the filler media.
Natural circulation of air provides a sufficient
supply of oxygen for the bacteria, which makes
the trickling filter process highly energy efficient
process with minimal external energy required.
Based on the existing sizing and loading
criteria, Red Wing's trickling filters fall within the

Summer 2025 | CSWEA 49


http://www.cswea.org

carbon oxidizing criteria and are not able o
consistently achieve nitrification of ammonia.

The trickling filter effluent moves to the
infermediate clarifiers. There, suspended solids
and sloughed biological film from the trickling
filkers setile before being removed from the
liquid-siream process and transported to the
anaerobic digestion process.

The clarified effluent flows to a wet-well
structure and is then pumped to the RBC units,
which provide further biological treatment
and polishing of the wastewater. The RBCs
are strictly used for effluent polishing and
have historically been underloaded following
the trickling filter process. The operating costs
are also relatively high due to the reliance of
the blowers to drive the contactor shafs.

Effluent from the RBC units is collected
and then gravitates through the diversion
structure and final clarifiers. The diversion
structure allows staff to control and isolate
the flow of wastewater from the trickling filters
directly to the final clarifiers, if needed, while
bypassing the intermediate clarifiers and
RBC units. In the final clarifiers, any residual
suspended solids and sloughed biological
film setile and are removed from the freated
effluent before discharging. Setfled sludge
and scum are pumped to the anaerobic
digestion process.

Disinfection

The disinfection system consists of a chlorine
contact tank with concrete baffles to
promote contact between the treated effluent
and disinfection chemicals. Disinfection is
provided through chlorination with chlorine
gas to effectively kill residual pathogens

and achieve NPDES permit limits for fecal
coliform, followed by dichlorination with sulfur
dioxide gas to remove fotal residual chlorine
prior fo discharging.

50 CSWEA | Summer 2025

Biosolids Processing

Nutrient-rich biosolids, largely consisting of
settled sludge collected in the clarifiers, are
a beneficial byproduct of the wastewater
tfreatment process.

In the primary and secondary anaerobic

digesters, organic material in the wastewater
sludge is further processed by microorganisms in
the absence of oxygen and with the addition of
heat. Recirculation pumps and heat exchangers
are used fo recycle and heat the contents of the
digesters to maintain optimal conditions. In effect,
anaerobic digesfion provides a method to meet
pathogen reduction requirements while producing
a beneficial byproduct (methane) that is reused
to heat the contents of the reactors. Excess gas
beyond boiler requirements is vented or spent
using a wasfe gas bumer. The final product is
Class B biosolids that serve as an effective and
inexpensive agricultural fertilizer.

Sand drying beds are available if additional

biosolids storage is required due to insufficient
storage capacity in the secondary digester and,/or
inclement weather conditions not conducive to land
application in the spring and fall. The drying beds
are seldom used for their original intended purpose
and biosolids are typically land applied as liquid.

Industrial Pretreatment Facility

The City of Red Wing also owns and operates
an industrial pretreatment facility that treats
250,000 gallons per day of wastewater from
a leather tanning operation. This facility consists
of screening, chemical coagulation and
flocculation, and settling basins. The pretreated
wastewater is then discharged info the sanitary
sewer collection system. The solids generated
in the freatment process are dewatered in a
rotary sludge press and landfilled due to the
high chromium content.

Facility Planning

The City of Red Wing entered into a facility
plan in 2024 with engineering consultants
Bolton & Menk, Inc. The facility plan is